
REFUNDING ISSUE – Book-Entry Only INSURED RATING: S&P: “AA”
UNDERLYING RATINGS: Moody’s: “A1”, S&P: “AA-” 

See “BOND RATINGS” herein

In the opinion of Foley & Judell, L.L.P., Bond Counsel, interest on the Bonds is not excludable from gross income for federal income 
tax purposes. Further, pursuant to Part II of Chapter 4 of Subtitle II of Title 39 of the Louisiana Revised Statutes of 1950, as 
amended, the Bonds and the interest or other income thereon or with respect thereto shall be exempt from all income tax or other 
taxation in the State of Louisiana.  See “Tax MATTERS” herein and the proposed form of Bond Counsel opinion attached hereto 
as Appendix “E.”

$78,415,000
Taxable Utilities Revenue Refunding Bonds, Series 2021
[...]
or have a reasonable potential for adversely affecting the treatment facility’s operation for violating any pretreatment 
standard or requirement.  

A total of seven Categorical Zero Discharge Permits have been issued to customers that do not discharge any 
process wastewater in accordance with Section 307 of the Clean Water Act.  

A Pretreatment Audit was conducted by the LDEQ in February 2020.  The audit concluded that all testing and 
monitoring requirements were met by all industrial users under the permit. Resulting recommendations were to provide 
explanation of where permit limitations are derived from within the documentation submitted as a part of the 
Pretreatment Audit, and that industrial users include an evaluation of spills or slug loads that may have occurred during 
the year.  Any proposed change to the facility regarding its Pretreatment Program must first be submitted to LDEQ for 
approval. 

The wastewater strength to the LUS WWTPs is characterized as primarily domestic wastewater, with very 
little industrial wastewater. LUS operators have indicated that the wastewater influent is consistent between the 
WWTPs.  Influent water quality generally contains 25 mg/L of total nitrogen, 170 mg/L of 5-day carbonaceous BOD5, 
and 30 to 40 mg/L TSS.  

Publicly-owned treatment works serving the City are subject to regulatory limitations of wastewater discharges 
to the Vermillion River to Bayou St. Claire.  The wastewater discharge limitations are established by the LPDES permit, 
which has assigned a permit limit and specific discharge loading limits for each of the LUS WWTPs.  Although the 
concentrations (mg/L) of each contaminant are consistent between the WWTPs, the loading rate (lbs/day) is not 
consistent and presents treatment challenges as the City continues to grow and develop. 



29 

The LPDES has imposed a hold on new (additional) contaminant loading to the Vermillion River due to 
agriculture, waste flows from unincorporated areas, and waste flows from publicly owned treatment works.  As the City 
continues to develop and grow, this contaminant loading restriction requires that the lbs/day limit by LDEQ is met by 
the LUS WWTPs, regardless of influent flow increases.  

Wastewater System Sales 

The largest retail customers of the Wastewater System are reflected in the table below. 

Wastewater System Largest Retail Customers 
Twelve months ended October 31, 2020 

Customer   2020 Revenues   
% of Total 
Revenues 

University of Louisiana  $664,883 2.1% 
Borden Company  262,364 0.8 
Lafayette General Hospital  259,551 0.8 
Bayou Shadows Apartments 239,269 0.8 
Our Lady of Lourdes 148,003 0.5 
Lafayette Parish Correctional Center 136,812 0.4 
Pinhook South Apartments  128,059 0.4 
Westport Linen Services 122,626 0.4 
South Point Apartments 112,712 0.4 
Magnolia View Mobile Home Park 98,157 0.3 
TOTAL $2,172,436 7.0% 

TOTAL REVENUES $31,122,710 100% 
________________ 
Source:  LUS

In addition, LUS is currently under contract for the collection, treatment and disposal of wastewater and 
operation and maintenance of the system for the Grossie Avenue area.  This area includes a small number of customers 
served by a separately owned wastewater collection system owned by the Parish.  This agreement was entered into in 
1995 between the City and the Parish via a United States Department of Housing and Urban Development grant.  Flows 
from the approximately 50 customers are treated at the East Plant.  The agreement has a 40-year term and expires in 
August 2035. 

Historical and Projected Wastewater Flows 

Wastewater flows are measured at the intake of the treatment facility and vary annually depending on rainfall 
events.  

Wastewater System collection volumes decreased in 2020 by 4.3 percent from 2019 collection volumes, and 
generally lower than the average collected flow from 2016 through 2019.  The collection volumes vary with weather 
related events. Historical Wastewater System collection volumes are shown in the table below.  

Historical Wastewater Retail Collection (1000 gallons) 

Fiscal Year Total Retail Collection(1)(2)(3)

2016 6,267,402 

2017 5,768,832 
2018 5,326,815 
2019 5,746,278 
2020 5,498,088 

_______________ 
Source:  Consulting Engineer and LUS.  LUS Financial and Operating 

           Statements.  
(1)  Annual collection volumes vary with weather.  The 2016 volume reflects a wet 
weather event.  
(2)   The Wastewater System does not provide wholesale service. 
(3)  Retail collection is not associated with the gallons used for billing wastewater 

customers. 



30 

New and Proposed Wastewater Regulations 

The EPA, based on statutory requirements, periodically conducts reviews of wastewater regulations and 
standards to determine if a change in regulations is warranted.  The Utilities System monitors the planned changes to 
these regulations and has or will have incorporated these requirements into its current and future operations.  The 
Utilities System does not anticipate that compliance with any presently proposed regulatory changes will require major 
capital expenditures or major increases in costs of operations.  The Utilities System can make no assurances that future 
regulations will not cause major capital expenditure or major increases in costs of operations. 

WATER SYSTEM 

General 

The Water System consists of key water infrastructure including four water treatment facilities, 19 ground 
water wells, elevated and ground treated-water storage, and 1,153 miles of distribution mains.  The wells serve the 
Water System with a combined total treatment capacity of 51.1 MGD.  In addition to the Water System within the City 
limits, LUS provides retail and wholesale water service outside the City limits.  Any residents outside of the City limits 
that wish to be connected to the Water System must be approved by the City Council.  Wholesale services are provided 
in accordance with contracts between LCG and the district customers.  LCG has six wholesale contracts serving seven 
specific customers, including two water districts and five neighboring water systems or cities.  These six wholesale 
contracts include Waterworks District North, Waterworks District South, the City of Scott, the City of Broussard, 
Milton Water System, and the City of Youngsville.  Water service to Waterworks District North customers is billed by 
LCG in the name of the Waterworks District North consistent with the applicable rate schedules.  Both the Waterworks 
District North and the Waterworks District South constructed their own additions and extensions according to standards 
set by LUS.  In addition to its wholesale contracts, LCG has a contract to provide emergency back-up water service to 
the City of Carencro.  This agreement was signed in 1980 and has no expiration. 

LUS performs all water metering and customer service.  In 2020, LUS provided water service to 57,412 meters 
representing residential, commercial, industrial, and wholesale customers.  Water System total sales declined 0.7 
percent in 2020; with retail water sales decreasing 1.4 percent, while wholesale water sales increased 0.9 percent. 

Water Supply 

The Chicot underground aquifer is the sole source of raw water supply for the Utilities System.  Groundwater 
from the Chicot aquifer provides the Utilities System with a reliable and abundant source of good quality water.  The 
EPA has designated the Chicot aquifer as a sole source aquifer for all or parts of fifteen parishes in Louisiana and parts 
of Texas thereby requiring special consideration for federal permitting of projects that could adversely affect it.  The 
Chicot aquifer supplies at least 50 percent of the drinking water for its service area and there are no reasonably available 
alternate supplies should the aquifer become contaminated.  The Water System has joined with the LDEQ to implement 
a wellhead protection program for the Utilities System water supply.  Outside potential contamination sources within 
the wellhead protection areas have been identified by the Utilities System and LDEQ has authority to take appropriate 
action to ensure that contamination is prevented. 

Studies conducted by the LDEQ indicate that the water quality of the Chicot aquifer generally does not exceed 
the maximum contaminant levels for pollutants listed in the federal primary drinking water standards.  The Chicot raw 
water supply is treated by a multi-step purification process at water treatment facilities that are monitored 24-hours a 
day by LUS operators, and certified by Louisiana Department of Health and Hospitals (“LA DHH”) to ensure that all 
water delivered to its customers is safe to drink, and is of acceptable secondary quality.   

Water Treatment and Production 

The Water System includes two water treatment facilities (the SWP and the NWP), and a total of 19 ground 
water wells to provide raw water for treatment, as well as supplemental volume and pressure to the system.  The SWP 
has a capacity of 24.0 MGD and the NWP has a capacity of 20.8 MGD.  Both the NWP and SWP use coagulation, 
sedimentation, and filtration to remove iron and manganese with lime-softening for hardness reduction and hypochlorite 
for finished water disinfection. 



31 

Sixteen deep well pumps located at the SWP and NWP provide the raw water supply for treatment at both 
facilities.  The remaining four pumps are remotely located from the treatment plants and provide additional volume and 
pressure to the system.  Water Well Nos. 24 and 26, located at the Gloria Switch remote site, provide supplemental 
volume and pressure to the northern end of the distribution system.  Treatment at this site consists of application of 
potassium permanganate followed by six pressure filters, and hypochlorite is added for disinfection.  Finished water is 
stored in a ground storage tank and delivered to the system with high-service pumps.  

Water Well Nos. 23 and 25, located at the Commission Boulevard remote site, provide additional volume and 
pressure to the wholesale users on the southern end of the distribution system including the City of Broussard, the City 
of Youngsville, and Milton Water System. Groundwater pumped at this location contains elevated levels of ammonia 
which will be addressed by a new water treatment facility that LUS intends on constructing at this location.  The 
Commission Boulevard site also includes the Fabacher Field re-boost facilities consisting of a 2.0 million gallon 
(“MG”) ground storage tank and high service pumps that are used to improve pressure conditions at the outer limits of 
the distribution system. 

Water production facilities are provided with on-site backup electric generation facilities that are adequate to 
sustain an acceptable level of water production in the event of power failures or other catastrophic events.  The SWP is 
equipped with full power generation capacity capable of maintaining full production output, while the NWP is equipped 
sufficiently to provide approximately 25 percent of full plant power demand. 

Water Distribution and Storage 

The water distribution system consists of 1,153 miles of pipe and the treated water storage of approximately 
13.68 MG.  LUS also utilizes the Communications System assets and fiber connections to manage, monitor, and control 
the water flows and storage volumes on the Water System.   

The treated water storage includes 4.30 MG of elevated storage and 9.38 MG of ground storage, including 
finished water and booster pumping station clear wells.  As the geographical service area and customer base have 
increased over the past several years, there has not been a corresponding increase in the amount and size of distribution 
lines.  Current capacity and water pressure in the system is adequate.  LUS has completed several projects in recent 
years to improve the distribution system and related pressure.  LUS plans for additional distribution improvements to 
meet the demands from future residential and commercial development as outlined in Water System CIP. 

Operations and Related Performance 

Gross water production in 2020 was 8,340 MG, or an average of 22.9 MGD.  Unaccounted for water is 
calculated by subtracting the Total Water Sales by the Total Water Distributed and represents the volume of water lost 
in the distribution system.  These losses can be attributed to physical losses (i.e., pipe or tank leakage) or non-physical 
losses (i.e., under-billed or un-billed volume).  In 2020, unaccounted for water was 12.5 percent which is over 5 percent 
increase from the lowest value in the past five years occurring in 2017. 

The amount of lost and not accounted for water is within the range of acceptable industry standards.  Much of 
the unaccounted-for water is primarily due to aggressive line flushing for hydrants.  Responding to insurance 
requirements, LUS flushes hydrants twice per year.  Fire hydrants are required to be tested by the Property Insurance 
Association of Louisiana in order to obtain or retain a higher fire insurance rating for the City.  In addition, in 2013 the 
LA DHH Emergency Rule was established to protect Water Systems from the effects of the Naegleria fowleri amoeba 
and has resulted in significant increases in flushing due to the requirement to maintain 0.5 milligram per liter (“mg/l”) 
of free or total chlorine to all extremities of the distribution system.  Discussions with LUS staff indicate that automatic 
line flushing at 10 to 12 locations of the distribution system is also necessary to mitigate water quality concerns. 
Flushing is performed at night and is controlled with automatic timers.  Due to the continued increasing trend in 
unaccounted water, LUS may consider studying water loss in more detail or performing a water audit for water loss 
control for improved management of non-revenue water. 



32 

Wholesale Contracts 

In addition to the Water System within the City limits, LUS operates and maintains water distribution facilities 
outside the City limits as a wholesale water provider, as described above.  Water service to Water District North 
customers is billed by LCG in the name of the Water District North consistent with the applicable rate schedules. Both 
the North and South Water Districts constructed their own additions and extensions according to standards set by LUS.  

Wholesale customers represented 30.2 percent of total water sales volume and 30.1 percent of the total water 
sales revenue in 2020, respectively.  While both wholesale water sales volume and revenues have increased recently, 
wholesale revenues have increased more due to wholesale rate increases.  

Each of the contracts is a long-term contract between 30 and 40 years in length, except for the City of Scott 
and the City of Broussard.  In 2019, the contract with the City of Broussard was extended from an expiration in 2020 to 
2038.  Also, in 2019, the contract with the City of Scott was extended from an expiration in 2022 to 2038.  The 
Waterworks District North and Waterworks District South contracts expire in 2032 and 2035, respectively.  The Milton 
Water System expires in 2037 and the City of Youngsville expires in 2038.  

Environmental and Regulatory Compliance and Issues 

Pursuant to the requirements of the Safe Drinking Water Act (“SDWA”), the Utilities System must prepare and 
distribute an annual water quality report to its customers by July 1 of each calendar year.  The most recent report for 
2020 shows that the water quality of the Utilities System is well within the regulatory limits established by the EPA. 

The EPA, based on statutory requirements, periodically conducts reviews of contaminants found in drinking 
water to determine if a change in regulations is warranted.  The Utilities System monitors planned changes to these 
regulations and either has incorporated or will incorporate the current requirements into current and future operations. 
EPA published revised lead and copper drinking water rules on January 15, 2021.  The rule became effective on March 